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Report No.: BTL-FCCP-1-2004C247

[Test Mode [TX N-4OM Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
Cagtre] (MHz) (dBm/3kHz) (dBm/3kHz) el
03 2422 -13.81 8 Complies
06 2437 -10.49 8 Complies
09 2452 -12.18 8 Complies
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Test Mode [TX N-40M Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
S (MHz) (dBm/3kHz) (dBm/3kHz) Result
03 2422 -14.58 8 Complies
06 2437 -10.46 8 Complies
09 2452 -13.61 8 Complies
CHO3 CHO06 CHO09
@ o ® e ® o
oty " ’MMM\ p ooV
\ / \ J
! b of \ / \
W Y i W e

Page 205 of 206




3L

Report No.: BTL-FCCP-1-2004C247

[Test Mode [TX N-40M Mode_Ant. 3
Frequency Power Spectral Density Max. Limit
Cagtre] (MHz) (dBm/3kHz) (dBm/3kHz) el
03 2422 -14.36 8 Complies
06 2437 -10.66 8 Complies
09 2452 -13.32 8 Complies
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Test Mode [TX N-40M Mode_Ant. 4
Frequency Power Spectral Density Max. Limit
S (MHz) (dBm/3kHz) (dBm/3kHz) Result
03 2422 -16.00 8 Complies
06 2437 -11.40 8 Complies
09 2452 -13.78 8 Complies
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Test Mode [TX N-40M Mode_Total
Frequency Power Spectral Density Max. Limit
— (MHz) (dBm/3kHz) (dBm/3kHz) Result
03 2422 -8.60 5.02 Complies
06 2437 -4.72 5.02 Complies
09 2452 -7.16 5.02 Complies

End of Test Report
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